godd CYLINDER ASSEMBLY

ONE-STOP PARTS SOLUTION
S @4 IXIB)
1
0og gooo oooo 0og
RefNo. Chinese Description English Description Q'ty
1 |B06170000800009 GB61771111M8 NUT M8 2
2 |91138-1008-0000 CO00000 M8x40 STULGy M8x40 L 2
3 |1572B-1008-0000 VWIWWW. ST AN iU . COTTI 2
4 (81300-1006-0000 OO0nr (D8RTC) SPARK PLUG (D8RTC) 1
5 190103-LA51-0001 ooooooo SEAL RING, CYLINDER HEAD UPPER COVER| 1 S7TA
90103-LA51-0000 S7
6 [11226-LA73-0000A oooooo) CYLINDER HEAD UPPER COVER 1 S7A
11226-LA73-0000 S7
7 ]116101-0001 00 M6%25 BOLT M6x25 2
8  |B05789000600127 D000 M6x14 BOLT M6x14 1
9  193301-70651512000 (10101 6x1.5%12.5 WASHER 6x1.5x12.5 1
10 (1122B-LA73-0001A 00000(00,00,M8x58)|CYLINDER HEAD ASSY 1 S7TA
1122B-LA73-0001 S7
11 190101-20335000300 00000 33.5%3 O-RING 33.5x3 1
12 |15800-L044-0041 OOOOC(XST#, ) PIPE COMP,INTAKE 1
13 |B06170000600009 GB61700111M6 NUT M6 2
14 |B0578300060020700 000 M6x22 BOLT M6x22 2
15 [91104-LA51-0000 DOO0000 M8x83 BOLT M8x83 1
16 |93301-80852218000 (10171 8x2x18 WASHER 8x2x18 1
17 |9022B-LA73-0000A 0ooooooo GASKET ASSY,CYLINDER HEAD 1 S7TA
9022B-LA73-0000 S7
18 191521-10002000000 [1001710%20 DOWEL PIN 10x20 2
19 |1110B-LA73-0000A ooooo(oo) CYLINDER BLOCK COMP 1 S7TA
1110B-LA73-0000 S7
20 {90205-LA73-0000 ooooor GASKET,CYLINDER BLOCK
21 |115100-0045 000 Mex55 BOLT M6x55 4

A9



1000 VALVE MECHANISM

ONE-STOP PARTS SOLUTION
S @4 IXIB)
i
-
8§ |
J % 18
5 4 it é
4
—B)
1 21 "
2 19
oo oooo oooo oo
RefNo. Chinese Description . English Description Q'ty
1s701ase-0000___ \WVWAWY. SEACEHISMOI0.COm | -
1 |15701-LA66-0000A
15701-LA66-0000VA
15702-LA66-0000 0oo OUTLET VALVE 1
2 |15702-LA66-0000A
15702-LA66-0000VA
3 |15706-1008-0000 0ooooog SPPING SEAT VALVE 2
4 115708-1008-0000 0oooooo INNER SPRING SEAT,VALVE 2
5 [15703-1008-0000 ooooo OUTER SPRING 2
6 |15704-1008-0000 ooooo INNER SPRING 2
7 |15705-1006-0000 0oooo RETAINER,VALVE SPRING 2
8 |15707-1006-0000 noat VALVE COTTER 4
9 |15403-1008-0000 000000 ADJUSTING NUT,VALVE CLEARANGE 2
10 |15404-1008-0000 ooooor ADJUSTING SCREW,VALVE CLEARANGE 2
11 |93301-80852218000 [0 8%2x18 WASHER 8x2x18 3
12 |91180-1A20-0000 OO0 M8x28 BOLT M8x28 3
13 |1540A-1A20-0000 ooooo ARM ROCKER ASSY 1
1540A-1A20-0000A
14 |1532A-LA66-0200 oooa PUSH LEVER COMP 2
1532A-LA66-0200A
15 |93303-51230220900 (10000 12.3%0.2x20.9  |WAVE WASHER 12.3x0.2x20.9 1
16 |15407-1008-0000 noo LOWER ROCKER ARM 2
17 |15408-1008-0000 oooa SHAFT,LOWER ROCKER ARM 1
18 |90101-20180000250 L0000 17x2.5 O-RING 17x2.5 1
19 115109-1008-0000 ooooo SPRING 1
20 |90101-20200000250 [000M1120%2.5 O-RING 20%2.5 1
21 |15105-J034-0000 ooooo AIR MLET CAM SHAFT 1
22 |93301-51421024000 (000 14%1x24 THRUST WASHER 14x1x24 1
23 |1510A-1008-0000 0oooo TIMING DRIVEN SPROCKET COMP 1

A9



JoooooeBUll CRANKCASE COVER

ONE-STOP PARTS SOLUTION
S @4 IXIB)
oo gooo gooo oo
RefNo. Chinese Description English Description Q'ty
B166740A0600407 D000 M6x40 BOLT M6x40 15
2 |(B166740A0600167 000 M6x16 BOLT M6x16 1
3 |B166740A0600507 _ . |oooomexso  |BOL[Mexs0 3
4 |Bies7aoaoeoo2s7 VWV VST A bl [ TOLU.CUOITT | 2
5 [19001-1A20-0003 ooo(oo) WATER PUMP COVER 1
6 [90101-30085000190 OlI[[117.8%x1.9 O-RING 7.8x1.9 1
7 191132-1A20-0000 000000 M8x10 BOLT M8x10 1
8 [91521-08001200063 [008x12 DOWEL PIN 8x12 2
9 [90101-30630000265 [00000117163%2.65 |O-RING 65%2.65 1
10 |90101-20087000190 [0 8.8%1.9 O-RING8.8x1.9 2
11 |2242A-1006-0300 0ooooooo CLUTCH LEVER ASSY 1
12 [22427-1006-0000 oooooooo CLUTCH LEVER SPRING 1
13 |B0087901030120000 GB879.1111111 3x12 POSITION PIN 3x12 1
14 112421-1A20-0301 ooooo(oo) R.CRANKCASE COVER ASSY 1
15 |14301-1006-0000 ooooo(oo) OIL RULER ASSY 1
14301-1006-0000A
16 |90101-10180000300 O 18x3 O-RING 18x3 1
17 191521-08001400000 [0 8x14 DOWEL PIN 8x14 2
18 |90206-1008-0000 0ooooooo GASKET,R.CRANKCASE COVER 1
19 |B166740A0600207 000 M6%20 BOLT M6x20 3
20 |B166740A0600287 000 M6x32 BOLT M6x28 2
21 |B00818000600122 COO00000 MEx12  |BOLT M6x12 3
12301-1008-0000 oooooo(@oao) L.CRANKCASE COVER 1
22 [12301-1008-0000A
12301-1008-0000B
23 (92102-1008-0001 0100 (HK101410) NEEDLE BEARING (HK101410) 1
24 190204-1008-0000 0oo0oooooo GASKET[L.CRANKCASE COVER 1
25 [12303-G011-0000 oool CAP, SMALL SIGHT HOLE 1
26 [90101-10132000265 (0000001 13.8x2.5  |O-RING 13.8x2.5 1
27 [91521-10001400000 (10101 10x14 DOWEL PIN 10x14 2
28 |B166740A0600257 C OO0 M6x25 BOLT M6x25 1
12302-1008-1000 0ooooooo) BACK COVER,L.CRANKCASE 1
29 [12302-1008-1000A
100018-001
30 [90101-10274000265 CO000 27.4x2.4 O-RING 27.4x2.4 1
31 |12307-1008-1000 oooooo) DECORATE COVER ,L.CRANKCASE COVER| 1
12307-1008-1000B
32 (90101-10620000300 COOO00000 62x3 |O-RING 623 1
33 [12308-1008-1000 oooooo(@oao) COVER,REDUCTION GEAR 1

A9



ONE-STOP PARTS SOLUTION
S8 OE0EN)

goo{@EeBUod CLUTCH

www.seacubemoto.com
oo oooo oooo oo
RefNo. Chinese Description English Description Q'ty
1 |22000-LA73-0100 00000 CLUTCH COMP 1
22000-LA73-0100-S300
2 22403-1006-0000 0oooo PUSH ROD,CLUTCH 1
3 |91129-1034-00000B L0000 M5%25  |BOLT M5x25 6
4 [92102-00000016003 [ (6003) BEARING (6003) 1
5 22121-LA12-0000 ooooo(ooo END COVER,CLUTCH 1
6 [22142-LA73-0000 00000 SPRING,CLUTCH 6
7 191403-1008-0000 ooooo 20 CIRCLIP 20 1
8 |22105-LA73-0000 0ooooo CENTRAL SLEEVE.,CLUTCH 1
9 |22214-LA73-0000 oooooooo FRICTION PLATE ASSY 6
10 [22215-J034-0000 0ooooooo FRICTION PLATE ASSY 5
11 [22122-LA73-0000 ooooo CLUTCH PRESSING PLATE 1
12 22002-1006-0000 0ooooooo SPLINE WASHER 1
13 [22150-LA73-0000 ooonooo CLUTCH OUTER CASE COMP 1

A9



tdd olL PUMP

ONE-STOP PARTS SOLUTION
S @4 IXIB)
www.seacubemoto.com
oo 0oooo 0oooo oo
RefNo. Chinese Description English Description Q'ty
1 114200-1A20-0000 ooonooo OIL FILTER COMP 1
2 (14201-1006-0000 0ooooooo EX-TUBE,OIL 1
3 |B0081901050012208 COOO000 M5%12 SCREW M5x12 3
4 (14202-1006-0000 0o0o0oooooo SPRING,EX TUBE 1
5 |14207-1A20-0000 oooool COVER,OIL FILTER 1
6 |14208-1006-0000 0ooooooo COTTER PIN,OIL FILTER 1
7 190209-1A20-0000 0ooooooor GASKET,FILTER HEAD COVER 1
8 [14205-1A20-0000 0o0o0ooooo OIL FILTER ROTOR ASSY 1
9 [23101-1006-0000 0oot DRIVE GEAR 1
10 |B00819010600302 OO00000 M6x30 SCREW M6x30 2
11 [14107-LA73-0100 ooooo DRIVE SHAFT,OIL PUMP 1
12 |14102-LA73-0000 oooooo DRIVE GEAR,OIL PUMP 1
13 [14110-LA73-0000 ooooo OIL PUMP CASING 1
14 [14112-LA73-0000 oooooo OUTER ROTOR,OIL PUMP 1
15 [14111-LA73-0000 ooooot INNER ROTOR,OIL PUMP 1
16 [14108-1006-0000 ooooo OIL PUMP COVER 1
17 |B00819000400122 COOOOO0 M4x12 SCREW M4x12 2
18 190101-10094000240 O 9.4x2.4 O-RING 9.4x2.4 2
19 [14100-LA73-0000 ooooo OIL PUMP ASSY 1

A9



ONE-STOP PARTS SOLUTION
SR8 0OE0ESN)

000 CRANKCASE
1A ANAL oW oW oW | IIF\AIMA+I'\ VoW ol e
oo VWYWVWVoCALUUCTTTTEW . CUITT [ oo
RefNo. Chinese Description English Description Q'ty
B166740A0600657 COOO000 M6x65 BOLT M6x65 1
2 |22422-1006-0001 ooooo CLUTCH CABLE STAND 1
3 |91212-1008-0000 ooooo ms NUT M8 4
4 193301-C125202200B [0 8.6x18x2 WASHER 8.6x18x2 4
5 191101-LA66-0200 ooooooB STUD B 2
91101-LA66-0200A
6 [91101-LA66-0300 000 M6x28 BOLT M6x28 2
7 |B05789000600287 ooooo BREATHER TUBE 1
8 |B166740A0600657 OOO000Mex6e5 CLIP BREATH TURE 1
9 [12130-1008-0000 ooooo BREATHER TUBE 1
10 |18097-1008-0000 0oo BREATHER TUBE 1
12105-1008-0000
11 [91521-10001400000 (10101 10x14 DOWEL PIN 10x14 4
12 |92102-000NK152312 L0000 (NK152312) NEEDLE BEARING (NK152312) 1
13 |92102-00000006006 ([ (6006) BEARING (6006) 1
14 11222B-JZ02-0000 0ooooo(oo) R.CRANKCASE ASSY 1
1222B-JZ02-0000A
15 |90303-1006-0000 (010110 20%34%7 OIL SEAL 20x34x7 1
16 |92102-00000006204 (111 (6204) BEARING (6204) 1
17 191102-LA66-0200 COOO00A STUDA 2
91102-LA66-0200A
18 |90208-LA73-0000 0oooooo GASKET,CRANKCASE 1
90208-LA73-0001
19 |1212B-JZ02-0000 0ooooo(oo) L.CRANKCASE ASSY 1
1212B-JZ02-0000A
20 |101111-0001 [[120%15 Rubber 20x15 2
21 |101111-0002 [1111122%24.5 Rubber 22x24.5 2
22 |101111-0003 [1[17120%49.7 Rubber 20x49.7 2
23 |101111-0004 [1111122%49.7 Rubber 22x49.7 2
24 [90302-1008-0000 OO0 34x50x7 OIL SEAL 34x50x7 1
25 [93301-71251520000 OO0 12%2%20 - |WASHER 12x2x20 1
26 |91103-D002-0000 0000 M12x1.5 DRAIN PLUG M12x1.5 1
27 |1213B-1008-0000 ooooo PRESSING PIN ASSY 1
28 (92102-0000006202Z 11 (6202Z) BEARING (6202Z) 1
29 (B05783000600257 (111 M6x25 BOLT M6x25 1
30 |[90301-1006-0000 D007 14%28x7 OIL SEAL 14x28x7 1
31 |1431B-1006-0000 ooooooo OIL MESH SCREEN COMP 1
32 [14221-1006-0000 0000000 SPRING,OIL MESH SCREEN 1
33 [(90101-20350000300 0000 35%3 O-RING 35x3 1
34 [11230-1006-0000 000000 VALVE COVER 1
35 |B166740A0600707 (000 M6x70 BOLT M6x70 1
36 [12103-1008-0000 oooo PLATE 1
37 |B166740A0600127 00 M6x12 BOLT M6x12 2
38 [15108-1008-0000 0000000 POSITION PLATE [ICAMSHAFT 1
39 |B166740A0600507 (1000 M6x50 BOLT M6x50 7
40 |B166740A0600607 000 M6x60 BOLT M6x60 1

A9



e GG

00/00/0000 CRANKSHAFT/PISTON/CONNECTING ROD COMP

ONE-STOP PARTS SOLUTION
S @4 IXIB)
0o gooo oooo 0o
R WA S@acLDe imotcom [ov
1 [1320B-LA73-0000 0ooooo CRANKSHAFT CONNECTING ROD ASSY 1
1320B-LA73-0000A
1320B-LA73-0000-S300
1320B-LA73-0000-S400
2 |91106-1008-0000 0000 M10x35 BLOT M10x35 1
3 |13222-1008-0000 oooooooo CRANKSHAFT TIMING GEAR 1
4 192102-63-28-RS-P5 [0101011(63/28-RS/P5)|BEARING (63/28-RS/P5) 1
5 191601-1006-0000 L0 25%14x4 SEMICIRCLE KEY 25x14x4 1
6 |13220-LA73-0000 0ooooo CONNECTING ROD COMP 1
7 192102-00063-28-P5 (0000 (63/28/P5) BEARING (63/28/P5) 1
8 |22004-1006-0000 oooooog DISH WASHER 1
9 |91203-1008-0000 ooooooo1e NUT, OIL FILTER 16 1
10 [13103-LA66-0100 oooooo PISTON RING 1 1
11 |13104-LA66-0100 ooooor PISTON RING 2 1
12 [13120-LA66-0000 oooao OIL RING ASSY 1
13 [1310A-LA66-0300 ooooo PISTON RING COMP 1
14 [91401-1006-0000 ooooo CLIPCLIP, PISTON PIN 2
15 [13102-LA66-0000 ooo PISTON PIN 1
16 |13101-LAG6-0200 0o PISTON 1

13101-LA66-0200-S400

A9



ONE-STOP PARTS SOLUTION
SR8 0OE0ESN)

Uodd TRANSMISSION MECHANISM

1
sARARAr e~ sl o
0o VWYWWWoa T A UUCTITTGRD . CUIIT [ oo
RefNo. Chinese Description English Description Q'ty
23220-MZ01-0000 0oot MAIN SHAFT ASSY 1
2 [93301-E1521002500 CO000015.2x1x25 | THRUST WASHER 15.2x1x25 1
3 |23222-LA73-0002 oooool MAINSHAFT 2ND SPEED GEAR 1
4 |23222-MZ01-0000 0ooooo MAINSHAFT 5ND SPEED GEAR 1
5 123223-1006-0000 11120 SPACER WASHER 3
6 [91402-D002-0100 120 CIRCLIP 20 3
7 123229-MZ01-0000 oooooooo REVERSE GEAR,COUNTERSHAFT 1
8 [23222-L.A73-0003 0ooooo MAINSHAFT 3TH SPEED GEAR 1
9 |23221-LA73-0000 oo PIVOT, MAINSHAFT 1
10 [93301-62020527000 00000 20x0.5%x27 | THRUST WASHER 20x0.5x27 1
11 [23231-J202-0000 ooooooo ASSEMBLY, STARTING GEAR 1
12 |23240-MZ01-0000A oooo ASSEMBLY, COUNTERSHAFT 1
23240-MZ01-0000
13 |B0578300060010700 00 M6x10 BOLT M6x10 2
14 (23402-1006-0000 ooonooo FIXING PLATE, DRIVE SPROCKET 1
15 123401-1008-0000 [1017111(428-15) DRIVE SPROCKET 1
16 [93301-61521030000 OO0 20%1%27 THRUST WASHER 20x1x27 1
17 |23242-LA73-0002 oooooo COUNTERSHAFT 2ND SPEED GEAR 1
18 [23242-MZ01-0004 ooooo 5ND SPEED GEAR 1
19 |23241-MZ01-0000 oo PIVOT, COUNTERSHAFT 1
20 (23243-MZ01-0000 ooooo REVERSE GEAR,COUNTERSHAFT 1
21 |23242-MZ01-0003 oooooo COUNTERSHAFT 3RD SPEED GEAR 1
22 (93301-61650524000 1010111 16.5%0.5%x23.5 |THRUST WASHER 16.5%0.5%x23.5 1
23 |23203-1006-0001 ooooooog COUNTERSHAFT 4TH SPEED GEAR 1
24 (23242-MZ01-0001 ooooor SPACER WASHER 2
25 [93301-61650524000 (0000 16.5%0.5%x23.5 |THRUST WASHER 16.5%0.5x23.5 1
26 (23247-1702-0000 oooool COUNTERSHAFT 1ST SPEED GEAR 1
27 (107210-0007 000 15%1x29 THRUST WASHER 15x1x29 1
28 (23608-1202-0000 ooooo SHAFT,REDUCTION GEAR 1
29 (92102-000HK 121810 [00HK121810 NEEDLE BEARING 2
30 |23607-MZ01-0000 oooool GEAR,REOULTION 1
31 193301-61201018000 OO000 12x1%18 SHAFT,REDUCTION O-PING 1
32 |2360B-MZ01-0000 ooonooo GEAR,REOULTION ASSEMBLY 1
2360B-MZ01-0000A
33 (91402-D002-0100 [111¢p18.5%1.2x922.1 |THRUST WASHER ¢18.5x1.2x¢22.1 1
34 (23604-MZ01-0000 oog IDLE GEAR CONP 1
35 23602-JZ02-0000 ooo IDLE GEAR CONP STARTEAR 1
36 (23236-MZ01-0000 oooo COUNTERSHAFT 1ST SPEED 1
37 |23245-3Z02-0000 ooooo LOCK UP PLY 1
38 193301-52020527000 [0000020.2%0.5x27 | THRUST WASHER 20.2x0.5%27 2
39 |93301-E1201018000 oo WASHER 1
40 [23601-MZ01-0000

23601-MZ01-0000A

A9



oot GEARSHIFT MECHANISM

ONE-STOP PARTS SOLUTION
S @4 IXIB)
oo oooo oooo oo
RefNo. Chinese Description English Description Q'ty
1 |24300-LA73-0100 WAAMAL S ead i Mmoo cCom——
24300-LA73-0100A \'A'J VV . I UNOUITTULU . UUT1

2 |B0089401120000000 012 CIRCLIP 12 1
3 |24303-1006-0000 ooat SPRING, GEARSHIFT LEVER 1
4 |24319-1008-0000 ooog LEVEL, GEARSHIFT 1
5 124301-LA73-0000 ooooo GEARSHIFT SHAFT 1
6 |24302-1008-0000 ooooo RETURN SPRING, GEARSHIFT LEVER 1
7 193301-51400520000 (0000 14%0.5%20 WASHER 14x0.5%20 2
8 |B0089401140000000 C014 CIRCLIP 14 1
9  [24400-1008-0016 ooooor PEDAL, GEARSHIFT 1
10 ]24107-1006-0000 0oo SHAFT, FORK 1
11 [24104-1006-0000 ooooo RIGHT FORK, COUNTERSHAFT 1
12 [24106-1006-0000 ooooo CENTER FORK, MAINSHAFT 1
13 [24105-J202-0000 ooooo LEFT FORK, COUNTERSHAFT 1
14 |B05783000600257 (111 M6x25 BOLT M6x25 1
15 |B00093000600000

16 [24202-1008-0600 oooao STOPPING PLATE 1
17 {B0011901040100000 COO0000 4x10 PIN 4x10 1
18 [24213-1202-0000 oog GEARSHIFT DRUM 1
19 [88004-J202-0000 ooooo CONTACT([ICEARINDICATION 1
20 |88031-JZ02-0000 oooooo CABLE ASSEMBLY, GEAR INDICATION 1
21 |9115B-J702-0000 OO00000M4%18 BOLTM4x18 2
22 (91115-1008-00000B OOO0O0O0(0000 07|BOLTMEX20 1
23 |2434A-1008-0100 ooooo LOCATING PLATE UNIT 1
24 124304-1006-0000 ooooo RETURN SPRING, LOCATING PLATE 1




2. Ja

ooodd MAGNETO COMP

ONE-STOP PARTS SOLUTION
& ®[s] 14X 6]
0o gooo 1 oogoo 0o
W SeaCUDEROG€OM [ov
1 [82100-1008-0000 ooooo MAGNETO 1
2 (82130-1008-0000 ooonooo ROTOR ASSY,MAGNETO 1
3 [82120-1008-0100 0ooooog STATOR ASSY,MAGNETO 1
4 [B00823000500162 [1[1 M5x16 BOLT M5x16 2
5 |B05783000500257 L[] M5x25 BOLT M5x25 3

A9



e GG

UOdud ELECTRIC STARTING MECHANISM

ONE-STOP PARTS SOLUTION
S @4 IXIB)
1 4
i WWodEALUDETTIOH . COITT | oo
Ref No. Chinese Description English Description Q'ty
1 182200-LA73-2000 oooool STARTING MOTOR ASSY 1
82200-LA73-2000A
2 (21402-1008-0100 oooool GEARSHAFT,CONNECTED 1
3 |91522-03000600000 OOO0000 3x6 LOCATING PIN 3x6 1
93301-51050518000 [1[110.5%0.5x18 WASHER 10.5x0.5x18 4
2140A-1008-0103 ooooooo GEAR,CONNECTED 1
5 |2140A-1008-0103-B
2140A-1008-0103-C
21401-1008-1100 ooooo GEAR,CONNECTED 1
6 [21401-1008-1100-B
21401-1008-1100-C
B0070010800187 [ M8x18 SCREW M8x18 3
21300-LA73-0000 0oooooo STARTER CLUTCH COMP 1
21422-1L A73-0000 0oooooo STARTER GEAR 1
21422-LA73-0000A

A9



2. Ja

ONE-STOP PARTS SOLUTION
SR8 0OE0ESN)

dodd WATER COOLING SYSTEM

www.Sseacubemoto.com

oo gooo gooo oo
RefNo. Chinese Description English Description Q'ty
1 [19520-1A20-0000 CO00(13-23mm) WATER PIPE COLLAR CLAMP ASSY 2

2 |19225-1A20-0006 TUBE (13x%20x300)

3 |19225-1A20-0002 1 (13x20x225 )|TUBE (13x20x225) 1

4 |1910B-1A20-0000 COOLING FAN ASSY

5 |B166740A0600207 BOLT M6x%20

6 |19200-1A20-0000 WATER COOLER

7 |1925A-1A20-0000 already cancelled

8 [91404-1A20-0000 CLIP , WATER PIPE

9 [19207-1A20-0002 SMALL CIRCULATING FEEDING PIPE (3.5%7x850)

10 [19225-1A20-0008 TUBE (13x%20x400)

11 |19002-1A20-0000 oooa VANE WHEEL WATER PUMP 1
19002-1A20-0011

12 |19003-1A20-0000 ooog GASKET, VANE WHEEL WATER PUMP 1

13 [1901B-1A20-0000 ooooo MECHANISM SEAL ASSY 1

14 [90326-1024-0000 OO0 12%20%5 OIL SEAL 12x20x5 1

15 [92102-00000006901 (111 (6901) BEARING (6901) 1

16 |19004-1A20-0000 ooo SHAFT , WATER PUMP 1

17 [92102-00000006000 [111 (6000) BEARING (6000) 1

18 |1921B-1A20-0000 0oooo(oo) CASE , THERMOSTAT 1

19 |B166740A0600167 000 M6x16 BOLT M6x16 3

21 [90101-30148000190 O[[1[11114.8x1.9 O-RING 14.8x1.9 1

22 |1920A-1024-0000 oo THERMOSTAT ASSY,COOLING 1

23 (19220-1A20-0000 oool THERMOSTAT COVER 1

20 (19206-1024-0000

A9



